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Test method

ST/SG/AC. 10/11/Rev. 6 Amend

% 7oL i CR2032 3V 220mAh
# 5 4 AR Chinese
Name of Sample _-r’%i LITHIUM BUTTON CELL CR2032 3V 220mAh
English
My 1119070468
Sample No.
EX:3 B45 TR T T AT B2
Consignor Camelion Battery Co., Ltd.
A F$s SR R AT R 2 i)
Manufacturer Camelion Battery Co., Ltd
A A «k?ﬁ@ﬁ%ﬁﬁﬁﬁﬁﬁﬁﬂg I FFRAET D
1 38.3 UNITED NATIONS ”Recommendations on the TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Section 38.3

BAE CLTRRBmERmITEND R FERAE T

AL 2D
FIZHFHE  |o so/aC. 10/11/Rev. 6 Anend. 1 38.3 UNITED NATIONS "Recommendations o the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
*#‘ 5t 9 Xﬁl‘J = 3 =1 =
& Fudh NI o
ppearance Silvery Button metal shell
> =, 3 SA
# % B A 92019-07-29 HRAE # 2019-07-31 ~ 2019-09-02
Accepted Date Test Date

A RR H

2 R AR ARl s PR YT 8 ; B SRS
Altitude simulation, Thermal test,Vibration,Shock,Extcrnal short
circuit, Crush, Forced discharge

Test Items
oAR I, PR AR CGET R smEm g IR AARHAET D
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3kRAEE K.
ﬁ?ﬁ“?ﬁiﬁ‘ The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3
A F1 ] (Date) = 2019-09-04
& #4740, 05 . Lithium content:0.05g. A e A s Primary Lithium Cell./
7
Comment
Fyediadbit R LA
Consignor 518041
Address Post Code
P % R Y] @rﬁ
: PAN] .
Approver: ) Compiler:
RE%

Title:

iR TR (Vice chief engineer)




BT BRA A PR )
R AR &

Shanghai Research Institute of Chemical Industry NO. 1119070468

Testing Co., Ltd. Test Report

-

A

i #

2/10
pe | BRRRLH | HAERSIFELLS o 25
—5- . :‘L/PU/:!% /&Iﬁ/n‘r@ ‘§“11
N Name of Test Standard requirement or The . "
o it Clause Number of Standard TestResult | Conclusion | Remar
W CORTal T IR i A T 4G A
B IR Ty ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 il M 1
1 &UB{E&M . 1 Stc Appendix 1 sy /
Altitude UN Manual of Tests and Criteria I’ais sd
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38,3 se
Test T.1
BAB T ek R Emr UEG A A
HUTI - FIIE) ST/SG/AC. 10/11/Rev. 6 Aumend. 1 38.3 it N =)
2 AR . 2 See Appendix 2 B /
Thermal test UN Manual of Tests and Criteria E : Passsd
ST/SG/AC. 10/11/Rev. 6 Amend. | Section 38.3
Test T.2
3 (X R ERmmEN D ﬁtﬂ&’ﬂﬁiﬁ
i MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 i | pps % 3
3 . . . 3 See Appendix 3 & /
Vibration UN Manual of Tests and Criteria ’ Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38. 3
Test T. 3
BREE (KT R R D E R RN R B FI bRy
; it ﬂi}z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 it MK # 4 s
Y AR 1 g 2
Shock UN Manual of Tests and Criteria Se5 Mendix 4 P;;sod /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 h
Test T.4
BXA CRTER Tz o TR AR
: FM) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ik LM% 5
5 y IRSiL 8T 5 See Appendix 5 i /
External short UN Manual of Tests and Criteria ; Paspnd
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 E
Test T.5
KEW (X TR BEIERmEw ﬂ%ﬁfzg}
gen FMD) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 i LHE 6
6 ‘Pﬁh %T. 6 S;e Appendix 6 o H /
Crush UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.6
BAEE (X el onemm ey W HIFrA
a FHY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 1| LM 7
7 : JE%UMEE . 8 Sée Appendix 7 k% /
Forced discharge UN Manual of Tests and Criteria G Bassad
ST/SG/AC. 10/11/Rev. 6§ Amend. 1 Section 38.3
Test T.8
This space intentionally left blank
o | wFam
M IR IB LAt IRBEIIE : 22°C-24°C ; IRBRGIE - /%
Test Environment Ambient temperature:22°C-24°C ; Ambient humidity: /%
Condition
e )
. Test Item
H OB A —stlem —
Subcontracted Test ALE®RT | LA / R /
Condition Subcontracted | Name Post Code
Laboratory b hk / 0,75 y
Address Tel
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B 1 RMARLH | ok
No. Name of Test ltems | 41j14de simulation
) . ‘ RIEFT Before BIJE After
Ba | Haxs ko s LTS AT
%5 Sample Status Vit A Vil Y RE TR EE | Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g IV % /% Event
001 L 2. 8045 3.44 | 2.8039 | 3.44 0.02 | 100.00 | o
002 T 2. 8069 3.43 | 2.8067 | 343 0.01 | 100.00 | o
003 B s 2. 7999 3.44 | 2.7996 | 3.44 0.01 | 100.00 | o
004 ol 2. 7968 3.41 | 27964 | 3.41 0. 01 100.00 | o
005 s e 2. 8171 3.43 2.8156 | 3.43 0.05 100.00 | o
006 o 2. 8097 3 435 g8y 1o ag 0.02 | 100.00 | o
007 o . 2.7979 | 3.41 | 2.7968 | 3. 41 0.04 | 100.00 | o
008 i e 2. 7898 3.42 | 2.7891 | 3.42 0.03 | 100.00 | o
009 G g 2. 7951 345wl 2. 9945 0 s dE 0.02 | 100.00 | o
010 B e 2. 71966 3.43 | 2.7962 | 3.43 0.01 | 100.00 | o
A:‘.:A o
011 i T / 2. 8448 i 0. 01 / 0
:‘__»/\7 2
012 | i | 2 8686 ’ 2. 8680 / 0. 02 / 0
013 raly el 0 | 28596 / 2. 8590 / 0. 02 / 0
AT
014 BTl e | L EERA / 2. 8627 / 0. 02 / 0
015 ot o | 2 8620 / 2.8613 / 0. 02 / 0
016 e | 2 8543 / 2. 8536 / 0. 02 / 0
')‘llf\f i P I I
017 Fully diabiged | 2. 8749 / 2. 8742 / 0. 02 / 0
SEAT o g 5 S
018 Fally disnorged | 2. 8652 / 2. 8648 / 0. 01 / 0
019 g 2. 8670 / 2. 8664 / 0. 02 7 o
Fully discharged ¥ . .
020 oot o | 2 8365 / 2. 8358 / 0. 02 / 0

BiE: LR V=R D-ARIR R-BLE F—Az X -k, LRA. LMk, T E . ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% , WRAE 24 | s ]
No. Name of Test Items Thermal test
e S " e
s, s, 1 2 ) B f 1A F & ﬁ. =
M| faks | BB B ABEA | s M 2
%5 Sample Status RE & w E k¥ H# 8k | Mass Loss| Residual [,
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g A% % % Event
001 o 2. 8039 3. 44 2.8037 | 3.40 0.01 98.84 | o
002 il 2. 8067 3.43 | 2.8060 | 340 0. 02 99.13 | o
003 Dol 2.799 | 3.44 | 2.7990 | 3 4 0.02 | 99.13 | o
004 i 2. 7964 3.41 2.7952 | 3.38 0. 04 99.12 | o
005 e e 2. 8156 3.43 2. 8161 3. 40 0. 00 99.13 | o
006 i 2. 8091 3.43 2. 8080 3. 40 0.04 99.13 | o
007 e 2. 7968 3.41 | 2.7961 | 339 0.03 99.41 | o
008 s 2. 7891 3.42 2. 7888 3.39 0. 01 9.12 | o
009 il 2. 7945 345" % 2. 1037 | 3.4y 0. 03 98.84 | o
010 Wi o I 2. 7962 3.43 2. 7953 3. 40 0.03 9.13 | o
011 r e o T S / 2. 8448 / 0. 00 / 0
ST :
012 Fully discharged | 2. 8680 / 2. 8680 / 0. 00 / 0
013 rire 8 | 2 8500 / 2. 8591 / 0. 00 / 0
014 Pty e | 2. 8627 / 2. 8628 / 0. 00 / o
015 naily a0 |2, 8613 / 2.8615 / 0. 00 / 0
016 itk | 2 853 / 2. 8539 / 0. 00 / 0
SEAJH , ‘ ; .
017 Fully discharged 2. 8712 / 2. 8743 / 0. 00 / (@)
FERTHH 9 on 9 Qg
018 Fally dischorgod | 2. 8648 / 2. 8647 / 0. 00 / 0
SEA I 9 qpn 5 Bpe
019 Fully dischorged | 2. 8664 / 2. 8667 / 0. 00 / 0
SRR ) - T
020 Fully discharged | 2. 8358 / 2. 8361 / 0. 00 / 0
HiE: LR VR A D-FRIR R-#L B F—ae O-RAMR. LRA. KMk, ABHE ., RALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= : WAL | ) N
No. Name of Test Items Vibration
#a | Haws R Befoe BEEAS gk | seen | 1
%5 Sample Status RE FREE| KE FF#4 /% | Mass Loss | Residual A%
Sample Mass ocv Mass ocv ocv Other
No. /g /V /g AY% /% /% Event
001 i ol 2.8037 | 3.40 | 2 8030 3. 40 0.02 | 100.00 | o
002 e 2.8060 |  3.40 2. 8053 3. 40 0.02 | 100.00 | o
003 i 2.7990 | 3.41 2. 7981 3. 41 0.03 [ 100.00 | o
004 i 2.7952 | 3.38 | 27941 3.39 0.04 | 100.00 | o
005 e 2.8161 | 3.40 | 2.8155 | 3.39 0.02 | 99,71 0
006 " 2.8080 [ 3.40 | 2 8072 3. 40 0.03 | 100.00 | o
007 ol 2.7961 | 3.39 | 27955 3.39 0.02 | 100.00 | o
008 ndenged 2.7888 | 3.39 | 27877 | 3 40 0.04 [ 100.00 | o
009 el 2.7937 | 341 2.7926 | 3.41 0.04 | 100.00 | o
010 i 2.7953 | 3.40 | 2.7943 | 3. 39 0.04 | 9971 0
011 naty e )t / 2. 8444 / 0. 01 / 0
012 iy et o | 2. 8680 / 2.8677 F 0. 01 / 0
013 rany o o | 28501 / 2. 8589 / 0. 01 / 0
014 nany it | 2. 8628 / 2. 8621 ¢ 0. 02 / 0
015 rire g o | 28615 ¢ 2.8610 / 0. 02 / 0
016 e / 2. 8529 / 0. 04 / 0
017 nay e o | 28743 / 2. 8737 / 0. 02 / 0
018 nuity it o | 2 8647 / 2. 8642 / 0. 02 / 0
019 B e | 208587 i 2. 8662 / 0. 02 / 0
020 | et e | 28361 / 2. 8351 / 0. 02 / 0
Bk LR VA, D-fRIA Rk FALK 0-R#R. TR, ZAA. ABE. RAK,
Note: I.-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A5 . AR R B 4 A phiti
No. l Name of Test Items Shock
XIEFT Before R JE After -
- oA 2k K T REHR%E Flaw R | e,
P - mE | FREE| AT Fr3#&#, /& | Mass Loss | Residual | L%
T Sample Status
Sample Mass oCcv Mass oCvV ocv Other
No. /g A% /g /V /% /% Event
001 e 2.8030 | 3.40 | 2.8031 | 3.40 0.00 | 100.00 | o
002 Bk 2.8053 | 3.40 | 2.8051 | 3.39 0. 01 99.71 | o
003 e 2.7981 | 3.41 2.7983 | 3.41 0. 00 100.00 | o
004 I 2.7941 | 3.39 2.7944 | 339 0. 00 100.00 | o
005 e 2.8155 | 3.39 | 2.8153 | 3.40 0. 01 100.00 | o
006 " 2.8072 | 3.40 2.8076 | 3.40 0. 00 100.00 | o
007 e e 2.7955 |  3.39 | 2.7944 | 339 0. 04 100.00 | o
008 ... 2.7877 | 3.40 | 2.7878 | 3.40 0.00 | 100.00 | o
009 ool 2.7926 | 3.41 | 2.7924 | 3.41 0. 01 100.00 | o
010 Bl 27943 | 3.39 | 2.7947 | 3.40 0. 00 100.00 | o
01l | pli el | 28444 / 2. 8441 / 0. 01 / 0
y SEABHL 5 B )
012 | puir et | 2.8677 / 2. 8672 / 0. 02 / 0
. SEAKI - o ded) )
()1.3 Fully dischargcd Z 8\)89 / Z 858Z / 0 Ou / O
R o ,
01/1 Fully discharged Z 8()21 / Z 8619 / O 01 / O
015 | pulr diomered | 28610 / 2. 8607 i 0. 01 / 0
016 | gyt o | 2.8529 / 2. 8532 / 0. 00 / 0
TR ,
017 | puromit o | 2 8737 / 2. 8741 / 0. 00 / 0
ey gl B ‘ .
018 | puly diororged | 28642 / 2. 8642 / 0. 00 / 0
SEARTR y - i vz
019 | oo | 28662 / 2. 8663 r 0. 00 / 0
. SEA T, _—— . -
020 Fully discharged 2 8354 / 2. 8304 / O OO / O

&ix: LR V-RA, D-fR4R R-#LE F-# K 0-RR., FBA. AR, AR, RA K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A 5 BARE 24 | Sk

o Name of Test Items External short circuit

*¥- ugu % -_g— #¥- u% ;y( ‘ié Mf ‘i{ii]iﬁrcr‘::jl ‘;jzlrilrc ;‘t%% g
Sample No. Sample Status " ol p Other Event

- Ifnd?if%latégod 63. 6 o
402 I,'ndijigﬁgigcd 63. 1 o
203 [le(l?:gﬁ;[:go(l 62. 9 0
002 Undifﬁgjgcd 62. 5 o
o Undiiﬁi;&ged 63. 4 0
008 Undi?}fﬁged 65.8 o
4oy Undifﬁ;ged 62.9 o
08 U sl 62. 2 5
N Undiﬁiged 62. 7 o
Ho Und?zgﬁged 62. 3 0
o Fulljy'iﬁ%iffci?‘arged 96. 3 o
g Ful lljf?i\_tifflcf‘arged 57.2 0
0 Ful lﬁfﬁffclf?arged 96. 2 0
b Ful l’j}lfififf(c}}{;rged 06. 6 o
S Fulls)?!(i},g(c'ft;rged 96. 8 0
s Ful 15??3:&,,’0(1 57.7 o
il Iﬁﬂli?fiiigzrgod 57. 8 0
e Ful 11/,»‘55 ﬁffclr[fargod 98.6 0
020 SEATTRH 50, 2 5

Fully discharged

#ix: D-FAA RAREL FAe K O-RMIR, ZALK., ZakZL.

Note: D-Disassembly R-Ruptur F

-Fire O-No Disassembly,No Fire & No Rupture.
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i 5 R E 4 A B
No. Name of Test Items Crush
neRy | gEss | EORERSE R
Sample No. Sample Status o C Other Event
221 Ifruli/tfj}fz[t{;jg(*(i 22.8 0
iz I:nd?;?}iﬁgod 22.8 0
e Undj/.iﬁ(l:}igcd 22.7 0
LR Undfﬁﬁged 22.9 0
- Undigﬁged 22.9 0
uae Fuu;;é gfif&g@ 22.9 0
il F1111§y‘fi?i}i§(c[1§lrged 23.1 0
s Fuui;ﬁ%i?c‘farged 23.1 0
029 Full??ifi}}txrged 23.0 0
el Ful 1??&:?21@9(1 23.2 O
BIRaxpy | ™is space ir;)tlzr;tkionally left

FiE: MR ALK 0-RMRAA. Ttk
Note: D-Disassembly F-Fire O-No Disassembly & No Fire, J




AT B A A PR 5]
RS CF S
SRICI Testing Co., Ltd. Test Report—Appendix 7 X0. 1119070468

9/10
A5 . BRI A 2 4 e

No. Name of Test Items Forced discharge

Ry R GRIEE H A0 %

Sample No. Sample Status Othier Evaitt
031 Ful lj\b ?:ii\-ijzg(cl}{u;r‘g(fd 0

| 032 Ful li‘fj?;]i{!k[];r‘gtz<i 0
033 Ful 1{5‘{?;?3;}{1;1*{20(1 2
034 Ful 1};?1\17&[}1&11@ a
035 Ful ]?}Eiiiffi:?arged 0
036 Ful]'jjafi;ifgizﬁirged 0
037 Ful ls)‘f{ )fri\.iﬁg(cll{]larged 0
038 Fullsyéiﬁsicﬁirged o
039 Full%%iff{cg?arged 0
04D Fulljy?(déiff(cr}?;irged 0
bl R2ep This space intentionally

left blank

BIE: D-MR PR 0-RMRIK. Tdek
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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